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HaEE HHERAT =
Name of sample i Nominal size (W) AT
RAE i i TR .
Nature of the surface Glazed (GL) Waork size (5.) t?"“"m L
o FERT A5 £
£ PSR
Bla The samples are sound, intact
Group Deseription of Sumples and fit for test,
# fdric ’ e i 30
Mark of samples Cuantity of sumples’ 30 Pieces
EHal PR TR | e b
A peliay BT R Al S apmlicant B R ﬂgﬂéﬂ!ﬂﬁ
SRR FREAEEN
b b2 T RE-T57-82012605 Fax of applieant RE-T57-R2012603
b WL B IR R, EHER VI
Source of Samples S sebected by wt Received on
A Brund: B
BHERAPH | e b Mamudactorer BN S S RNEARE 7
Remark of applicant | iy joo g st Adiress of Mansfacturer: ™~ 140 B F 1 20 MEAAENE 1 el 3 4
- LGBT 4100-2015 (MRHE) BR G il?lﬂ (E=05% B ] a®)
1. G 6566-2010 CREMIESE RO SR L)
Test Standard 3. HAT 297-200% LR M)
0. e W B (Bl IR T GIBT 4100201 JT0 0 i 3 G OO
The resubis conform o the regquirement of Annex G ol standard GHT 4100-2005 with respect to the best
Ltems.
iR 2 Hh i s s BT & G ssas-2010 Biteh A MAEHEER.

Results of Test

‘T resulis conform in the requirement of Class A decorative materiaks of standard GB 6586-2010,
3. B S Y 1Y T £ FLIT 2972006 4.

Thee resubts conform o wirement of HIT 197-2006 wit o e best ifems
i - Sk AL T AR e — B
T B OCEEEY W R
fr." R S, Address :  3F, Building 18, Lanshi
o e Y International Metal Exchange Ceater,
Pou A ' : "'él" cela | | BB RT N | Kulgiyl Rosd, Chancheng ' District,
Tl 5 5 Address of Test | Foshan, Guangdeng, China (525000}
g of st Mol A Unit HUE (Tel)s 86-7S7-43960858
e L B4 T5T-HAEI 7991
W 3nanang W (Fazde B6-TST-H38I79T]
Dipte S e gl gl 6] E-mail}e fdgein ] 63.0mn
s —— Bk turl): Htp-'ml’dqlc wrh'
Al inspeetlons  are  carried . out mlﬂkuhﬂl:f otk bl af s huhdgr u-l lbﬂh
W This repari does ool in asy respect ahsolve thie ather relsied parties from his comtractus) and begal ohligations,
Nilkes 3. ARk LR W SR, +“ﬂ'lﬂ#ﬁﬁ

This repurt shall oed be uped. encepl ia fall, without (be prior wriften approval frem the Baulng laboratory,
3. L (LR R TR A
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GR/T 4100-2015, (RYEEE MG TEMRE (E=03%B a8
&5 | £ ik I i mwke | mE
Clamse | P Test Method Hequirensents Reulis Verdicts
| Rt e o
| Dimensions snd surface quality
#al ﬁf.l_.;m 080 | -DOWN-D06% p
Gl :::;I*HR TRNTFIRRTH | qpr siiaz2016 | MeiS0mm
The devistion,ol the- avemge size far £2 Omm | - -1 Oenioed Tmm P
esch tile (2 sickes) From the work sise
m S0E% LMD 02% P
RS BRI F TR | cpr hi02.5018 | NS 0mm
JIF IR
The devistion,of the sverage size for 2 3. Jgnrm—0. T mn B
each tile (2 sides) from the work sare
M
Thickness £5% ). $H—+02% P
LA U D L RE TR | e a ;
3810.2-2016 1 50mm
HR RN = | F ; - 3
Thie devaation of the average thuckness.of . 5mm mean-A}
each tile from the work 3 veak | I
SR AT TR A A R
Struighiness af sides )
Thre rraxinmum deviasion from soraigheness relsted to the cor g ok §ires :
e Noa +#0.3% ] 0 P
GRT 81022016 | N 30mm
g &1 5mm [ 1] P
x P S35 | 0010 "
x GRIT 381022006 | Ml Smm t -
Width ] #1.5mm | «{}. Tmm P
MM JE0TT LA B T i W
Raclangulsriy” B : .
Thie maximum devistion from Rectangularity related 1o the co ing work sizes
f e +0,5% 0 (3%l 4% P
’ CGE/TIS102-2006 | Nt S0mm -
| Longh A2.0mm |40 3mme+0Smm P
W =l 5% OcHL00% P
CRVT M810,2:2006 | N1 50mm
Width 4 e D et ]
T T R h |
Surfuce  Matwess: . The  maximum | GBT 3800.2-2016 [ N=g00mny | =20men | 0. Soom—d. S P
aiviation from flamess
T TN TR
[ 18 9 ok
A migimum-of 93 % of the
R R GRT 380022016 | tides are fo be Ffree” from 1005 B
A visible defects which cin
irmir the appeannoe of a
majar aren of tiles
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GET4100:2015 (MR MR 0 THERRE (E=05%B L%
#E | e CTEL T3 | LT i
Clamse Properties Test Methasd Requirsments Results Verdicts
BAER
| riles
#G) e
Tuble - | B Exl]. 5% 0.09% r
1 I | GBT 38103-2018 | _
Percent mass fracion Trlivichas] m g b R
AN . = :
B o N GBIT 3810.4-2016 1300 540 s
BN i =% - q
Madulus of rupdare, in N/ mm' m:i, | WA o
AN J0003 (A RF | GRT 3810.4-2016 e
et applicable to les with bresking : oo AR MA
sivength = J000M | Tedividual minis 32
Fodr, WU AR i
lmpact reslitance: — Coefficient of GRTIRH0A-2016 Tmm?‘ &%w: 058 —
| restipution {COR) JL]
e . TR 14 ¥
restitance ibraston clas Class 3
T A M R R carPaging 20t rr - . :
Resistance b0 surface abriwon af | - L7 T R 1400 A
ghazed tlles imtended for iise on flaors Repur eyeles passed - |
MEMBERE. 241007 B i o R e
CoeMicient of inear istrmal expansion: LT IRI0E-2016 1 LTSS e i 1=
i i B Lo = Teest method available {
P g ¥ 8 FEEER, LW
Cptame Caatlits iois 5 M h -2 g
Th.l'-.l.l.m.lﬂllﬂ- B e Test method available Bl rhatiian ca
B mmm) ' 1 b g 1
Msisture £x i, im min'm QRAIBIOI-TI6 | " gyet st avadlahle I| o
Hmme. A a s ; . BB CRR AR, AR
Cra i I fles GR/T 3810.11-2016 p 5 Fully resistance r
; b P dids i, B
“*ﬂm GRIT 3810, 122016 | TEREE tﬁj mam s P
i e Fully resistaiie
BRERAN M W =050 Fik: Dry. y
Static coefficient of friction Annex M Inddividiasl =150 .60 0,61
*
Chemical properties
R
Resistance (o staining :
a2l R | TIET 18 0]
3) Gireen sinining agentin lightoll. {01 20 OMIIET i Class 3 Class 5 4
B e R e AHET 2 5
) R sainiing agen bn g o] GRTIEMM2006 | \inimusn Class 3 Clas § =
&) 13g/L SRR LT 348 5 it
<) osline, 13g/L woluion in slehgl | O 100 208 i Class 3 Class 5 E
d) T )i 5 6
o} Oive gil G IR0 Mliriimism Class 3 Class 5 P
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T T
Resis to chemicub
fgy | EERAEE R R
Table G 1 Resistange 1o houschold chemicals and swi g pool sbis
o) WERES R WILREA 100gL A R T o ;
a) Household  chemicals: - Ammoniam 13- : 1 GA
chioride, 106, I Minimem GB
B B AR 2 B A, 2O BT 68
by Swimming pool sshs o Sodwm | OBTI81013-2016 ! B e GA P
| nvpochlopite solution, 20me/]. '
A
Resstance 1o low concesirstions of goids and alkalis T
8y SRR v GR/AT 3510,13-2016 :EII wﬂﬂu GLB £
a} Hydrochlorie acid sofutios, 3% (v} ; “"‘“! fBcivicn .
: : A o L R
by AR 100pL . ¥
) Citgic scid solution, 160g7L GET 3510,3-2016 Mu::h;;::::ﬂmw GLE
3 i i el o
< RWiEWaE, 0L GHTS i% ain
o) Polss: bydrosyin. gL T H":i:ﬂ:.::um“ |
B e N AR
| Resistance to hi iomw of acids and alkalis
u) B REM v) : T T P
a3 Hdrochicait ncid solifle, 155 (v 4 0> 8 0432006 | e o avalable ]| e i
CTERE ] vl e iR
b} Lactic scid, 5% (v'v] BT 3810.13-2016 Test method availibie b o
cl Eﬂﬂ:ﬂli- L1 R r
&\ Potuin eie, 10051, ORTIRIAI200E | svailible GHE
EHEE L
Lead and cad g
Wi 1 A AL =
Lead rebease s Sk | Test method avaitable 00 g/
i b :
Cadmium releaze OBTABAGAS- 2015 Test method avallable “<0.002mydus’”
GBE6566-2010 CREB0H S A thiE B
[ B [T CTTEY Wit
Clause = Properties Bequirements Results Verdicts
i L QT B = ~
b Inln-nnlﬂpnsu.nnirdﬂ T o
sy | MRS 09 3
e Externial exposiens index /) r
g3 [ A RN fea= 10 iy p
o Class A decomative pterials L=l3 Complicd
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HIT 2572006 {5F0 fEadk ™ e B SR
& | Y o | W HESE | s
Clause Pruperties Tiest Method Hiquirensents | Resubis Verdicis
MHEE OF 68662010 =09 | B4 P
i Internal exposure imdex Jg, i i ! ]
SRR Gl 866-2010 =12 ; o P
External exposure index /, 3
= HET 197-2006
FT AL g ) | Appendix A =3 <24 | LGP
Lowd infins, Wh8 I B A |
33 -
B I s 297-2006 [
EI tﬂ'ﬁmm?&” : | Appendix A =5 <0 I
adrmium w6, 0 mg'kg | Bt A I
T8 18 W Possible nest case verdicss
1. Pines) . {+Hb Tesr item does meet the réguirement,
2. Faill A Tew lew doen nod meer e rFegiirEmEnt
3, —- RIETHEE Verdier war oy rarvied our
4 WA FIEH Tew cose does aot apply fo Hee fest ibem.
4% ek End of Test Repost
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